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LHobadE 2o dromgols (39 18 x 19 bd x 19 1B) gsdmeos
Standart Block (39 sm x 19 sm x 19 sm) Test
833900 dmbsggdndo
Customer Data
Bodmdol Gocmgbmds 2 Laggwo Gedwdol Bmdgdo 88 390/190/190
Quantity of samples Size of test samples , mm
330mgol Bggagdo
Test Results
Bodyydol # 1 9
Sample
235903000L MsMomo
T 4.02.2023 4.02.2023
est Day
goﬁgﬁob bbegsbgds , ooy 28 4 28 4
ample age , day

goam(g_@ob baba®mdenogmds |, i 97 31
Duration of test , sec
Bo8w8ob bmdgdo , 89
Sample size , mm A/B 390/ 190 390/ 190

H 190 190
Bodmdols Gmbs , 3p
Concrete weight , kg 16.500 16.350
B emdomo fmbs |, 39/8°
Timsiyrwelsht., e 1171.96 1161.51
863930 @OBZ0GMIS , 36
Load of destruction , kN 418.15 450
Lod®goag 3m8335%y , R, 8335
Strength on compression , R , Mpa 5.64 6.07

dli3abs demmzol bsBmsenm bod@oggs R = 5.85 9335

Conclusion

Block average strength R =5.85 MPa
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CUSTOMER ! "d3maa0" DATE 1 2/4/2023
CUSTOMER I 0MAsGmMng RAPOR NO T #1
ADRESS 1 i meb)30 , 8700 bgmmzablLzyonl 4. 6 STANDARD i
ADRESS 2 A RESERVE 1
BLOCK TYPE ! LBBLRGYMmMO demmzn 4 3083G0060 RESERVE 2
. RESERVE 3
T.no [WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY [FORCE STRENGTH
mm mm mm g gfcm3 t1 2 day kN N/mm2
1 190 390 190 16500 1171.96 29.12.2022 4.2,2023 28+ 418.15 5.64
2 190 390 190 16350 1161.30 29.12.2022 4.2.2023 28+ 450.00 6.07
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AVARAGE
AVR3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 16
960 12.8
720 9.6
D2
480 = 6.4
240 3.2
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